BIKE RACK I125)/7'/22014

ASSEMBLY
INSTRUCTIONS

BK1010
BK1015

'.'//\"/ A\WAN




BIKE RACK
ASSEMBLY
INSTRUCTIONS

ABK-A0001

ol

4

1/4" X 2.5" LAG SCREW

REQUIRED TOOLS
(NOT INCLUDED)
1-7/16" SOCKET

1- #2 SQUARE DRIVE BIT
POWER DRILL

ABK-POO11

2

ABK-P0001

o

4

1/4" X 4" LAG SCREW

-

-

8

1/4" FLAT WASHER

8

#10 x 2.5 SCREWS

COMPONENTS

REQUIRED FOR
ASSEMBLY 2/5




/N

@
I

@/
A\




4/5

o
=
w
n
g
m
w
[+ 4
-
o
W
»n

RACK

\:a

2]
4
o
-
(%
-
[+ 4
-
N
Z

e
<
T
W
X 5
0 <g



INSTRUCTIONS

BIKE RACK
ASSEMBLY

5/5

SECURE BASE
TO RACK



SPECIFICATIONS '3

BK1010 - BK1015 ‘\\
N \\ \
- 34.88 (6) STALL BIKE RACK Bl TH
-~ 58.88 (10) STALL BIKE RACK A HNIN DN
) § \\
= H [ Q
12&19
| i ] 31.88
12&19
| 0y
1.50 — |=— = ~——3.50
~—2.50 -
I \ M
23.88 29.50
14.19«‘—— = ——14.19
L H | . 90 >

L 2.50

CONSTRUCTION MATERIALS:

Recycled Plastic

HARDWARE:

Stainless Steel ALL DIMENSIONS ARE SHOWN IN INCHES



	COVER
	Drawing View62

	PG 2
	Drawing View64
	Drawing View75
	Drawing View78
	Drawing View79
	Drawing View87
	Drawing View88
	Drawing View90

	PG 3
	Drawing View94
	Detail View T (1 : 6)

	PG 4
	Drawing View67
	Detail View N (1 : 8)
	Detail View P (1 : 1.5)

	PG 5
	Drawing View70
	Detail View R (1 : 4)

	SPEC
	Drawing View82
	Drawing View83
	Drawing View84
	Drawing View85


